ecoletter

WINTER 2010 ISSUE

CHESAPEAKE A Publication of the

Water and Waste Operators Association of

Maryland, Delaware, and the District of Columbia, and the
Chesapeake Water Environment Association wwo A




i,

KAPPE ASSOCIATES INC.

since 1946

“vyoukR MANUFACTURERS
REPRESENTATIVE SINCE 1946"

Corporate Headquarters

New Equipment - George Salovich
Field Service - David Kachman
Parts - Caroll Phillips or

Karianne Lesko

O Kappe Laboratories
Contact - Dr. David Kappe, PhD. or
Julia Patel

100 Wormans Mill Court
Frederick, Maryland 21701
Phone: (301) 846-0210
Fax: (301) 846-0808

O Kulpsville
New Eguipment - Dave Green or
Brian Hyde
Field Service - Cameron McCaw

1715 Sumneytown Pike, Suite 207
[...]
female. In order to be successful, enough volunteers to
take on this project would be required. The response
from DCWASA staff was very positive, and they were
able to get about a dozen volunteers to help with this
canvassing effort.

The teams were brought up to speed to fully under-
stand the project and the impact on homeowners.
Toolkits were provided to volunteers so that they would
have the materials essential to explain concepts and
details to the residents. They were taught how to use
the toolkits and involved in the planning to make these
visits. The team adopted a catchy phrase “Doing it for
the River,” and were provided shirts as a uniform when
they would visit with the community.

Mailings were sent to the property owners or ten-
ants to schedule home visits. The appointments were
offered during the daytime, evenings and weekends.
When the appointments were made, the Clean River
Action Team members would arrive when scheduled
and meet the members of the household. They would
then make use of their toolkits. One of the items in the

Moce than 6 million in
new water and sewer
work i< coming scon to
your neighborhood.

we need to meet with you at
your property to make these
improvements happen!

Make your appointment today by
calling 202-244-1200 to pick a
time that's good for you,
or you can e-mall us at
CleanRiver@dcwasa.com.

»®

WASA’s Clean River Action team
looks forward to meeting you!

Winter 2010 e Ecoletter

toolkit that proved real effective was a tabletop flip-
book that could be presented during the visit. Great
effort was put into making sure the presentation mate-
rials and message would appeal to all members of the
household. The toolkit also included survey forms for
the team to use. At the end of the visit, there was a nice
gift provided to the hosts. These gifts were made up of
a simple but effective chocolate “Hug and a Kiss.” As a
final touch, the team sent a thank you card to express
their appreciation of opening the home.

After the teams had canvassed the homes, they only
had 25% of the required agreements. This wasn’t real
heartening. At that time, they could have requested a
mandate for separation. However, they decided to con-
tinue with their approach of being good neighbors. They
approached Councilman Marion Barry for his support
and he provided a letter requesting support. The team
again went door to door with this letter and another 25%
of the community signed up. Note that telemarketing
wasn’t working with this neighborhood, and the close
connection with the community was required for a posi-
tive response. Finally, a traditional cover letter approach
was sent out to the remaining community members with
self addressed envelopes, and the last stragglers
required were successfully acquired.

Thank you for meeting with WASA's
Cleaw. River Action Team.

If You have any follow-wp questions or want
to reconsider your decision, we welcome yYour
support. Please call us at 202-244-1200,
or e-matl us at

Cleanriver@dowasa.com ()J”'* o

N

-

“Doing it for the River’ is a significant case study.
This project’s unique approach provides several les-
sons to be considered when working with the public.
Success requires optimism that the project will achieve
the goals even with a skeptical community and limited
budget. Involving volunteer team members from the
organization can provide positive results. In the end,
the good neighbor approach used can pay off and pro-
vide the required support of the community to meet the
goals of the utility. After all, in the final analysis, all
stake holders are “Doing it for the River.”

Paul Hlavinka is a graduate student at UMD and

AWWA Chesapeake Section (CSAWWA) Govern-
ment Affairs Committee member.

29



N - t BUILDING A WORLD OF DIFFERENCE®

BEST WASTEWATER NITROGEN
REMOVAL TECHNOLOGY

TOTAL NITROGEN < 5 mg/I|
Averaging 3 +/- mg/I

APPROVED IN STATES OF MhRYLAND, In our world, it's all about water: the best and most
DELAWARE & VIRGINIA advanced ways to move it, control it, clean it, conserve
it. If you're looking for resourceful water solutions, peer
For More Information Contact: into our world. We know water.
Lombardo Associ ates, Inc. weknowwater@bv.com www.bv.com
617-964-2924

Pio@LombardoAssociates.com BLACK & VEATCH
www.LombardoAssociates.com

The Answer to ALL Your Blower Needs!

_| Complete Blower Packages
_I Noise Attenuating Enclosures
_1 Custom Design & Fabrication
_| Blower Parts & Accessories

Excelsior Blower Systems, Inc. is the Gardner Denver manufacturers, we have the proven experience
Authorized Distributor and Warranty Center for of thousands of installations throughout the country.
Sutorbilt, Duroflow, Cycloblower, Triflow and Heliflow Responsive design, sizing and specification

models. As one of the nations largest blower package capabilities are available to all engineers.

1 Our factory trained technicians

_| Blower Service & Repair m\ \
L ;f .. are available for:

- SutorBilt - Roots

- Duroflow - Lamson I - Removal and installation
- Hoffman - MD-Pneumatics - Onsite repairs

- Gardner Denver - Spencer . - Pick-up and delivery

- Aerzen - Others - - Preventive maintenance

contracts

Excelsior Blower Systems, Inc.
www.excelsiorblower.com
Contact Brett Jorgensen: Office: 410-654-1066 M Cell: 410-935-6638 M Fax: 410-654-1057 M brett@excelsiorblower.com

30 Winter 2010 e Ecoletter




Problems In Your Sewers? Too much |/l causing surcharging?
Broken pipe pieces blocking flow? Roots clogging the connection?
Too much grease stopping How?

But you can’t do anything because the problems come from private lateral lines?

Visit the Private Property Virtual Library (PPVL) to see what other utilities
with successtul private property programs are doing:

www.wef.org/PrivateProperty

Read program summaries. Download examples. Get peer contact information.

W

Developed by the WEF Collection System Committee

On The Ground to Meet Your Utility Needs

Beltsville, MD Alexandria, VA Virginia Beach, VA

Specializing in:

e Enhanced Nutrient Removal
Design

e Biosolids Management

in J ; '.‘?’r.-xﬁfr.‘qtr.a_n"ﬁ}.(nke_
and Treatment e oy
o Electrical Process and .

Automation Services Wt s B RO W I\ R
o Asset Management i e CALDWELL
e Pipeline Rehabiltation ' g
e Sewer System Evaluation Surveys

o \Wastewater Treatment
Plant Upgrades

» Energy Recovery

o Water and Sewer Modeling

www.brownandcaldwell.com
Telephone: 301.273.2170

Winter 2010 e Ecoletter 31




Plant Profile: Fahrney-Keedy WWTP

—By Chip Wood, PE. Ecoletter Staff

Fahrney-Keedy Home and Village is a home for the
elderly and is situated at the base of the western
side of South Mountain in Washington County. Having
no public sewer system in the area, the home has
established its own wastewater treatment plant. Mary-
land Environmental Service is contracted to operate
and maintain the plant.

If you would happen to drive or walk past the plant,
you would not know that you were in proximity to a
wastewater treatment plant unless you were previously
informed that the plant was there. The plant works are
artfully housed in a building made to look like a resi-
dential ranch house.

Single Story Ranch House Building Which Houses the WWTP

The current plant employs a process known as the
“Geoform Attached Growth Biological Reactor Sys-
tems.” Average daily flow is about 25,000 gallons-per-
day (gpd) with a plant design capacity of 50,000 gpd.
NPDES Permit limitations include, BOD of 30 mg/l on
a monthly basis and maximum of 45 mg/l on a weekly
basis; SS limit numbers are same as BOD. Ammonia
limits from May thru October are 1.5 mg/l on a monthly
basis and 6.1 mg/l as a daily maximum. Ammonia limits
From November thru April are 2.8 mg/l monthly and 6.1
mg/l as a daily maximum. Fecal Coliform limit is 200
MPN; and DO has a minimum of 5.0 mg/l. pH limits
range from 6.5 to 8.0 The source of influent flow is
solely from the Farhrney-Keedy home complex. In
1999, the Geoform process was put into operation, but
over the years MES has had to perform rather exten-
sive modifications to get the process working well.

Grates Over Two Aeration Tanks

View of Plant Interio—One Secondary Clarifier is in Fore-
ground, three Geo Reactor cylinders are in middle, Bridge
Over Former Primary Clarifier is in Background

Originally, the plant design called for the raw influ-
ent flow to go to two aerated equalization tanks, after
which grinder pumps pumped the equalized effluent to
the one primary clarifier. No grit removal or comminu-
tion processes were provided. Effluent from the pri-
mary clarifier becomes influent flow to the Geoform or
Geo-Reactor (GR) unit. The GR unit consists of a row
three cylindrical-shaped drums situated in a steel tank
which is made into three separate zones using two baf-
fle walls. One wall is situated between the first and sec-
ond drum and the second wall is between the second
and third drum. Each of the three drums occupies the
space in one zone. Thus three distinct treatment zones
are established. The bottom half of all the three drums
is immersed in the liquid to be treated. The upper half
of the three drums is exposed to the ambient air. Efflu-
ent flow from the primary clarifier is channeled into the
GR unit wherein the flow then goes thru the three GR
Zones as a series process.

Each cylindrical-shaped drum has screened walls
and has an electric motor that continuously rotates the
drum on its axis which is mounted in a horizontal plane.
Each drum is filled with “media cups” to about two-thirds
of the diameter of the cylinder. Media cups are made of
thin plastic and are very similar in size and appearance
to the birdies used in
badminton games.
Each cup provides
about 70 square
inches of surface
area for media
growth. As the liquid
flows into a zone, the
liquid goes thru the

Media Cups—Each cup provides

about 70 square inches of surface ~ Screened walls of
area. the rotating cylinder

D s Winter 2010 © Ecoletter



View From Bridge over Former Primary Clarifier. Three GR
unit reactors are shown with two secondary clarifiers in
Background.

and comes in contact with the media which is attached to
the outer surfaces of the media cups. As the cylinder
rotates, the media cups are in a continual tumbling
motion. Also, as the cylinder rotates, most of the media
cups are submerged, but some are exposed to the ambi-
ent air. After the treated liquid moves away from the
media, the liquid flows out
of the cylinder and goes
on to the next zone. The
effluent from the third
zone or cylinder is split to
become the influent to the
two secondary clarifiers
Thus, unlike a conven-
tional activated sludge
process which employs
“suspended growth” in
one aeration tank to
make a “complete-mix”
process, the GR unit
employs “attached growth”

Side View of Former Primary Clari- N @ three-step, series
fier Now Used as a Reactor Clarifier Process.

Very soon after the
GR unit went into
operation, the plant
operators realized that
they had to introduce
coagulant to the third
zone of the GR unit.
The coagulant was
needed to aggregate
the particles that come
from the media growth
sloughing off. Without
the coagulant addition,
the media particles are
too small to settle out in the secondary clarifier, so the
NPDES BOD and suspended solids permit limits would
be exceeded.

Clarified secondary effluent goes on to an ultra-vio-
let disinfection unit and then to post-aeration and then

Liquid Coagulant Addition Equipment

\

3
Two Blowers for Activated Sludge Process

to final discharge into a stream tributary of Little Beaver
Creek. The plant has no final filtering process.

At sometime later after the GR unit went into oper-
ation, the limit for NPDES ammonia nitrogen was
decreased. Although the GR unit could meet BOD lim-
itations satisfactorily, the GR unit could not meet the
new nitrogen limits. This necessitated MES to make a
major modification to the process. The two raw influent
aerated equalization tanks were modified to operate as
two conventional activated sludge tanks. Settled sludge
from the one primary and two secondary clarifiers is
sent as return sludge to the two aeration tanks to form
a recirculation loop. With this arrangement, the majority
of the BOD and ammonia removal takes place in the
aeration tanks, thus relegating the GR unit to function
merely as a polishing treatment.

Settled sludge from the three clarifiers is either
sent to the aeration tank for activated sludge recircula-
tion or wasted to an aerated sludge holding tank. Peri-
odically, the aeration in the holding tank is turned off,
the sludge is settled, the liquid on top is decanted and
the remaining sludge is hauled away.

Plant Main Control Panel

Alarm sensors at the plant relay alarm signals to an
auto-dialer that calls up the plant operators. Plans for
the future include replacing the GR unit process with a
sequencing batch reactor process.

The author would like to thank plant operator, Bob
Barnhart for his assistance in preparing this information.

Winter 2010 0 ECOleller e 33



—By Floyd B. Johnson Ecoletter Co- Ed/tor ,.

here are many waters to discover and enjoy on the

Delmarva, and the Pocomoke River is certainly
one, particularly for anyone who appreciates nature at
a slower pace. The river itself sets that pace as it delib-
erately finds its south bound way to the Bay as if to say
“Take your time, take me in and you’ll be rewarded.”

More than anything, water defines and shapes Del-
marva, yet to write of a peninsula river is to conduct a
curious descriptive exercise. When one thinks of a
river, a long, narrow body of water originating in high
places and flowing to the sea (or an even larger river)
comes to mind. Discard that kind of thinking with Del-
marva rivers, where geography imposes otherwise.
The highest point in all of Delmarva is 102-foot-high
Still Pond Neck along the Chesapeake Bay just south
of the Sassafras River and no point on the entire 5,454
square mile landmass is more than 35 miles from the
Bay or Atlantic. The liberal use of the word “river’ is
another matter. Tiny bodies of water such as the Tred
Avon, Manokin, Blackwater and Bohemia achieve river
status where elsewhere the best they could hope for
would be “creek,” with the prize for overstatement
going to the Annemessex, which comes in nine mile
long, “Big” and four mile long, “Little” designations.

As Delmarva rivers go, the largest water body is
the Choptank. It drains 795 square miles of land, and
carries the most fresh water. An interesting feature of
the Choptank and other Delmarva rivers is how much
the watershed size increases if open water is included.
Including water, the Choptank watershed is 1004
square miles. Deciding where a river stops and the Bay
begins is a matter of judgment and a reason to reject
length as a ranking criterion. Based on flow, the title of
runner up goes to the Nanticoke with the second run-
ner up going to the Pocomoke. However, a closer look

at the latter river will show that regarding it as a runner
up to anything is misguided.

The Pocomoke at Porters Crossing.

Pocomoke, “black water” in Eastern Algonquian, is
the easternmost and southernmost of the major Del-
marva rivers and the only one that touches all three
peninsula states. If the saying that there’s no civilized life
west of the Chesapeake Bay is taken as fact, then a corol-
lary of sorts should be added that something similar could
be said of the area east of the Pocomoke. The short 12
miles between Ocean City and the river are in reality a
sharp contrast between two worlds. Above all, location
makes the Pocomoke a unique river. Running parallel to
the Atlantic Ocean for much of its approximate 70—mile
length, a moderating coastal climate is cast upon it.

In the 336 square miles of land that the Pocomoke
drains, human activity is considerable. Over one third of
the watershed is used for agriculture, with poultry oper-
ations prevalent, and approximately 49,000 people are
residents. The Pocomoke is blessed with streamside

T ——————— s Winter 2010 © Ecoletter